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TREATMENT ALGORITHM FOR CONFIRMED PULMONARY EMBOLISM 

 

CONSIDER THROMBOLYTIC THERAPY 

FOR MASSIVE PE OR PE WITH 

HAEMODYNAMIC INSTABILITY  

Anti-Coagulant 

Pharmacist 

Available? 

Enoxaparin 1.5mg/kg Daily 

Return for review at CDU when 
Pharmacist Available 

Consider APIXABAN 

CONTRAINDICATIONS: Hypersensitivity to active substance 
   Clinically significant active bleeding 
   Hepatic disease with coagulopathy 
   Creatinine clearance <30ml/min 
   Pregnancy and Lactation 
 
Needs: Baseline Bloods 
 
If unsuitable for Apixaban then consider Warfarin 

Active Cancer 

or Pregnant? 

Consider ENOXAPARIN ONLY 
 
Cancer:     Enoxaparin 1.5mg/kg SC OD 
Pregnant: Enoxaparin 1mg/kg SC BD 
  Or 1.5mg/kg OD 
 
Needs:  Baseline bloods 

Complete ‘Shared Care Guideline’ 
Is GP willing to prescribe? 
Can Patient Self-inject? 

First PE? 

Consider WARFARIN 

Overlap with Enoxaparin 1.5mg/kg until INR >2 for 2 days 

Needs: Baseline Bloods including G&H 
 INR Monitoring in CDU until INR >2.0 

Referral to Anticoagulation Clinic if GP unable to 
monitor 
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